
 

 

 
 

Eagle River Wastewater Treatment Facility 
Headworks Upgrade 

 
 

 
Design Study Report 

 
 
 

 

 

 

 

 

 

 

 

 

Prepared for: 

 

 

 

 

 

 

 

Anchorage Water and Wastewater Utility 
Project Manager: Todd Carroll 
3000 Arctic Boulevard 
Anchorage, Alaska 99503 

Prepared by: 

 

 
SeaWolf Engineering 2015 

UNIVERSITY OF ALASKA ANCHORAGE 

 
 

SeaWolf Engineering 2015 
Project Manager: Jonathan Hartford 

3211 Providence Drive, ENGR 201 
Anchorage, Alaska 99508 

  

April 2015 
 



 
 

TABLE OF CONTENTS 
  
Executive Summary ......................................................................................................................... 1 

1.0 Introduction ......................................................................................................................... 3 

2.0 Background/Existing Conditions .......................................................................................... 3 

2.1 Project Location ................................................................................................................. 5 

3.0 Hydraulic Design .................................................................................................................. 5 

3.1 Population .......................................................................................................................... 5 

3.2 Flow Projections ................................................................................................................ 6 

3.3 Hydraulic Capacity of Influent Pipe ................................................................................... 8 

3.4 Process Design ................................................................................................................... 9 

3.4.1 Channel Design ....................................................................................................... 11 

3.4.2 Wastewater Influent Flow Measurement .............................................................. 12 

3.4.3 Screening Equipment .............................................................................................. 12 

3.4.4 Grit Removal/Dewatering Equipment .................................................................... 13 

3.4.5 Plant Drain Collection System ................................................................................. 14 

4.0 Waste Management .......................................................................................................... 14 

4.1 Grit/Screenings Projections ............................................................................................. 14 

4.2 Solids Holding and Disposal ............................................................................................. 14 

5.0 Building Design ................................................................................................................... 15 

5.1 Floor Plan ......................................................................................................................... 15 

5.2 Roof .................................................................................................................................. 16 

5.3 Walls ................................................................................................................................ 16 

5.4 Bay Doors ......................................................................................................................... 16 

5.5 Floors ............................................................................................................................... 16 

5.6 Alternatives ...................................................................................................................... 16 

5.6.1 Floor Plan A1 ........................................................................................................... 16 

5.6.2 Floor Plan A2 ........................................................................................................... 17 

5.6.3 Floor Plan A3 ........................................................................................................... 17 

5.7 Tap Into Buried Pipe ........................................................................................................ 18 

5.8 Buried Channel Connections ........................................................................................... 18 

5.9 Primary Clarifier Connection ........................................................................................... 18 

 

i | P a g e  
  



 
 

TABLE OF CONTENTS CONTINUED 
 

6.0 Site Plan.............................................................................................................................. 18 

6.1 Building Location ............................................................................................................. 18 

6.2 Geotechnical Conditions .................................................................................................. 18 

6.3 Walkway ........................................................................................................................... 19 

6.4 Drive Path ........................................................................................................................ 19 

6.5 Drainage ........................................................................................................................... 19 

6.6 Construction Plan............................................................................................................. 19 

6.6.1 Plant Operation During Construction ..................................................................... 19 

6.6.2 Excavation ............................................................................................................... 20 

6.6.3 Construction ............................................................................................................ 20 

7.0 Permits ............................................................................................................................... 20 

8.0 Cost Estimation .................................................................................................................. 21 

 

References 

 

 

  

 

ii | P a g e  
  



 
 

FIGURES 
Figure 1.   ERWWTF - Current Facility Process Diagram 
Figure 2.   Project Location 
Figure 3.   ERWWTF - Proposed Headworks Process Diagram 
Figure 4.   ERWWTF - Proposed Facility Process Diagram 
Figure 5.   ERWWTF Proposed Headworks Floor Plan 
Figure 6.   Alternative Headworks Floor Plan 

 

TABLES 
Table 1.   Current Facility Design Capacities 
Table 2.   Flow Data that Surpasses Current Headworks Capacities. 
Table 3.   Comparison of current and future flow rates. 
Table 4.   General 35% Cost Estimate 

 

APPENDICES 
A.   Drawings 
B.   Mechanical Equipment 
C.   Calculations 
D.   35% Cost Estimation 
E.   Permits 
F.   Artillery Road Geotechnical Log 

 

 

 

 

 

 

 

 

  

 

iii | P a g e  
  

https://docs.google.com/document/d/1_uadx7drE93jj03Hvbgo2NK8aYlDEp2vMiu4FeyMg8A/edit%23heading=h.5fl0f18xh07r
https://docs.google.com/document/d/1_uadx7drE93jj03Hvbgo2NK8aYlDEp2vMiu4FeyMg8A/edit%23heading=h.426v5r3mvp4j
https://docs.google.com/document/d/1_uadx7drE93jj03Hvbgo2NK8aYlDEp2vMiu4FeyMg8A/edit%23heading=h.gm9z1ooepnue
https://docs.google.com/document/d/1_uadx7drE93jj03Hvbgo2NK8aYlDEp2vMiu4FeyMg8A/edit%23heading=h.507e9dm8cron
https://docs.google.com/document/d/1_uadx7drE93jj03Hvbgo2NK8aYlDEp2vMiu4FeyMg8A/edit%23heading=h.gextyrk58fsk
https://docs.google.com/document/d/1_uadx7drE93jj03Hvbgo2NK8aYlDEp2vMiu4FeyMg8A/edit%23heading=h.6o1mom98x9b
https://docs.google.com/document/d/1_uadx7drE93jj03Hvbgo2NK8aYlDEp2vMiu4FeyMg8A/edit%23heading=h.yh6gvrstezf4
https://docs.google.com/document/d/1_uadx7drE93jj03Hvbgo2NK8aYlDEp2vMiu4FeyMg8A/edit%23heading=h.gqn4fr8x45sf
https://docs.google.com/document/d/1_uadx7drE93jj03Hvbgo2NK8aYlDEp2vMiu4FeyMg8A/edit%23heading=h.ekww9f3fpcl5
https://docs.google.com/document/d/1_uadx7drE93jj03Hvbgo2NK8aYlDEp2vMiu4FeyMg8A/edit%23heading=h.n7ecyungxtam


 
 

LIST OF ACRONYMS 
ADEC - Alaska Department of Environmental Conservation 
ADF - Average Daily Flow 
ASU - Anchorage Sewer Utility 
AWWU - Anchorage Water and Wastewater Utility 
EPA - Environmental Protection Agency 
ERWWTF - Eagle River Wastewater Treatment Facility 
FSP - Future Service Population 
IBC - International Building Code 
MASS - Municipality of Anchorage Standard Specifications 
MDF - Maximum Daily Flow 
MGD - Million Gallons per Day 
MOA - Municipality of Anchorage 
PHF - Peak Hour Flow 
RBC - Rotating Biological Contactor 
SCADA – Supervisory Control and Data Acquisition 
SWTP - Storm Water Treatment Plan 
UV – Ultraviolet  
WWMP - Wastewater Master Plan 

 

 

 

 

 

 

 

 

 

iv | P a g e  
  



 
 

EXECUTIVE SUMMARY 
SeaWolf Engineering 2015 has been contracted to design an upgraded headworks process at the 
ERWWTF that can handle current flow rates. The ERWWTF was constructed in 1971, and is owned 
and operated by the Anchorage Water and Wastewater Utility (AWWU). The facility is currently 
configured to be a conventional activated sludge process with tertiary granular media filtration 
and UV sanitation, where the treated effluent discharges into Eagle River. In 2013 and 2014 the 
headworks of the facility experienced overflows as a result of influent flows greater than the 
capacity of the system. Because of this, AWWU requested an upgrade to the headworks portion 
of the facility with a 30 year outlook and a budget of $9 million 

SeaWolf Engineering 2015 designed a solution to enable the headworks to support the incoming 
flow rates of the service population for the next 30 years. With the limited ability of the current 
headworks configuration, the proper amounts of screening and grit material are not being 
removed from the wastewater and is causing unnecessary loads to the downstream processes. 
Furthermore, the absence of any dewatering equipment requires the facility to transport their 
processed screenings and grit material to the King Street Dewatering Facility (20 miles away from 
facility) to be dewatered before being taken to the Anchorage Regional Landfill (2.2 miles away 
from the facility) for final disposal. Several options were considered, including one that does not 
require the construction of a new building. The final recommended option includes constructing 
a new building for the headworks equipment. 

The recommended headworks equipment was selected based on the estimated future flow rates. 
The future average daily flow (ADF) is estimated to be 2.2 MGD. The recommended design has a 
parshall flume to measure flow after which the channel splits into four 2 ft. wide concrete 
channels.  Three of the channels will be identical with a 3 mm. screen/dewatering unit and a 4 
MGD grit chamber.  The fourth channel is for future expansion.  A single grit dewatering unit 
services the three grit chambers with room for a second. A side channel, with the addition of weir 
gates, allows the system to be bypassed during overflow events or manually by an operator. After 
the headworks, the channels merge and the influent flows to the existing primary clarifiers in the 
adjacent building. 

If the recommended design is selected, a manhole would be constructed to tap into the pipe and 
create a new line for the new headworks building. The line would feed into a 2 ft. wide 
rectangular concrete channel, pass through the parshall flume, enter the headworks building, 
pass through the screens, pass through the grit chambers, and continue on to the primary 
clarifiers in building one. The dewatered solids from the screens would be screw pumped to a 
dumpster in the loading bay of the new building. The grit from the grit chambers would be screw 
pumped to the grit dewatering equipment and then screw pumped to the dumpster in the 
loading bay. Trucks would then transport the solids to the nearby landfill. The main building 
would have a gabled roof, and the loading bay would have its own gabled roof to keep the 
pavement under the loading bay clear. The loading bay would have a lower floor than the rest of 

 

  1 | P a g e  



 
 

the building because of the hill the building would be built into. It would be constructed to IBC 
and Fire Code. 

The recommended design aligns the headworks building perpendicular to the East wall of 
building one, and is seven feet south of the influent pipe. There would be a walkway connecting 
building one to the headworks building. The existing influent pipe could be tapped into without 
stopping the flow. Drainage swales could be installed around the building, with rip rap in the 
steepest areas to mitigate erosion. This would direct runoff to the vacant southeast corner of 
ERWWTF property. Excavation of existing soils would be required to make room for the new 
building. Trucks transporting solids to and from the landfill would use the South entrance to enter 
and exit the facility. 

The estimated cost of the headworks upgrade is roughly $7 Million. 

  

 

  2 | P a g e  



 
 

1.0   INTRODUCTION 
AWWU solicited for engineering services on the Two Vertical Plant Projects in the Municipality 
of Anchorage Area with a 30 year outlook and a budget of $9 million. SeaWolf Engineering won 
the bid to provide AWWU with Pre-Design recommendations for Task 1: Headworks of Project A: 
ERWWTF located in Eagle River, Alaska. 

 The ERWWTF was constructed in 1971, and is owned and operated by the Anchorage Water and 
Wastewater Utility (AWWU). The facility is currently configured to be a conventional activated 
sludge process with tertiary granular media filtration and UV sanitation, where the treated 
effluent discharges into Eagle River.  

The 2006 Facility Plan from AWWU states that ERWWTF’s design capacities are 2.5 MGD ADF, 6.8 
MGD MDF, and 7.7 MGD PHF.   However, in both 2013 and 2014 the headworks of the ERWWTF 
overflowed with recorded peak flow rates less than the design flow rate of the facility.  An update 
to the headworks is required to meet the design flow rates of the facility, as well as for the 
increased flow rates to meet the population growth in the service area.  In addition, the current 
solid waste from the headworks is transported to the King Street Dewatering Facility (20 miles 
away from facility) to be dewatered before being taken to the Anchorage Regional Landfill (2.2 
miles away from the facility) for final disposal. 

The upgrade to the headworks is to alleviate the problems associated with the lack of hydraulic 
capacity, and accommodate an increased flow due to future population growth, to upgrade the 
headworks equipment, and to dewater the solids on site. This Design Study Report prepared for 
AWWU addresses the existing conditions, permitting, cost estimation, projected flows, site and 
building plans, and process equipment for the ERWWTF Headworks. 

 

2.0   BACKGROUND/EXISTING CONDITIONS 
ERWWTF was constructed in 1971 and received upgrades in 1978 and 1991. The facility is 
currently configured as a conventional activated sludge process with tertiary granular media 
filtrations and a design ADF of 2.5 MGD. The treated effluent discharges into Eagle River.  The 
current facility process diagram can be seen in Figure 1 or in Appendix A. 

The current headworks configuration lacks the proper screening equipment, has very limited grit 
removal equipment, and has no dewatering equipment. With the limited ability of the current 
headworks configuration, the proper amounts of screening and grit material are not being 
removed from the wastewater and is causing unnecessary loads to the downstream processes. 
Furthermore, the absence of any dewatering equipment requires the facility to transport their 
processed screenings and grit material to the King Street Dewatering Facility (20 miles away from 
facility) to be dewatered before being taken to the Anchorage Regional Landfill (2.2 miles away 

 

  3 | P a g e  



 
 

from facility) for final disposal. This unnecessary step in the preliminary treatment process has 
proved to be costly and the client has asked for a direct solution.  

 

The treatment system was converted from a fixed film RBC process to a conventional activated 
sludge process in 1989. This retrofit included addition of aeration basins for biological treatment, 
followed by two circular secondary clarifiers and granular media filters for tertiary treatment. 
This treatment process is currently used at the facility. The facility also has a SCADA system that 
monitors the treatment facility. The ERWWTF recently implemented a UV disinfection system. 

 

Figure 1.    ERWWTF - Current Facility Process Diagram 

 

  

 

  4 | P a g e  



 
 

2.1     Project Location 
Eagle River is located west of the Glenn Highway between Eagle River and Artillery Road. Figure 
1 shows the location of the ERWWTF (AWWU WWMP 2014). 

 

 
Figure 2.    Project Location.  

 

3.0   HYDRAULIC DESIGN 

3.1     Population 
ASU services the Northern Communities that are not on private wastewater systems. The 
interceptor basins collect wastewater from the Northern Communities and transports the 
influent sewer to the ERWWTF for treatment. The planning period for this study is 30 years and 
the projected service population for the facility is expected to be 29,000 people. The ERWWTF is 
sized and able to meet current flows, but the headworks configuration is currently undersized. 
This design study report focuses solely on the headworks.   

 

  5 | P a g e  



 
 

The population impacts the current and future flow rates of the treatment facility. The resident 
population in the Northern Communities is approximately 34,982 people and the ASU service in 
the Northern Communities is approximately 17,716 people (U.S. Census 2010). The estimate for 
the population in 2045 was found by using the historical population growth rate data (2014 
Anchorage Wastewater Master Plan) and by extrapolating the population growth rate for the 30-
year outlook. 

The Northern Communities region has seven planning areas. Each planning area has a different 
growth rate based on factors such as commercial and residential development. Five of the seven 
planning areas were included in the overall service population. Peters Creek and Eklutna were 
excluded from the 30-year design life since they have a private wastewater treatment system on-
site, and they were assumed to use their private wastewater treatment system during the 30-
year period. The future service population in 2045 is expected to be approximately 29,000 
people. Calculations are included in Appendix C.  

3.2     Flow Projections 
The current headworks is undersized in comparison to the entire facility. Table 1 shows the 
current design capacities of ERWWTF from the 2006 Facility’s Plan.  The current headworks does 
not have the capacity for current peak flow rates, in part due to operation constraints of the fine 
screens. The existing three rotary drum fine screens are AustinMac, Inc. Model 24-inch rotary 
strainer. Operators report that each screen may handle 1.5 to 2.0 MGD when clean.  
Theoretically, with 3 screening units operational the headworks should be able to handle 4.5 
MGD PHF. However, the headworks experienced overflow events during peak flows in 2013 and 
2014. 

 

Table 1.   Current Facility Design Capacities 

Flows Current Design Flows 

Average Daily Flow 2.5 MGD 

Maximum Daily Flow 6.8 MGD 

Peak Hourly Flow 7.7 MGD 

 

  

 

  6 | P a g e  



 
 

Table 2 shows peak hourly flows in 2013 and 2014 approaching the headworks’ capacity 
(Appendix C).  

 

Table 2. Flow Data that Surpasses Current Headworks Capacities. 

Month Flows in 2013 Flows in 2014 

January 4.404 MGD 3.680 MGD 

April 3.784 MGD 2.970 MGD 

May 4.253 MGD 2.691 MGD 

October  3.743 MGD 4.428 MGD 

November 4.281 MGD 3.012 MGD 

 

 

The ADF rate is typically used to evaluate treatment plant capacity, develop peak flow factors, 
and estimate chemical and pumping costs, sludge production, and organic loads. MDF is the 
average maximum flow that can be expected during a 24-hour duration and is used to evaluate 
treatment process limitations during design of new treatment facilities. It is also important in 
sizing hydraulic facilities such as wastewater collection piping, as well as pump station wet wells 
and pumps. PHF is the maximum flow condition anticipated for a short duration and is used for 
sizing hydraulic capacities of system components such as pipes, pumps, and headworks. Factors 
are multipliers derived from observed pipe and facility flows and industry-standards.   

The projected flow rates are based on the FSP. Current flow rates were provided by the Eagle 
River annual reports (see Appendix C). Based on historical data, an individual in the Northern 
Communities has a wastewater output of 75 gallons per day (see Appendix C). The following 
equation was used for approximating the ADF: 

ADF = FSP x 75 gallons/day 

The MDF and PHF are estimated by applying peaking factors to the ADF. For the maximum daily 
and peak hourly factors, peaking factors were extrapolated from historical data and the ERWWTF 
annual reports. For more information about the peaking factor, see Appendix C. The annual 
reports range from 1983 to 2014. The peaking factor for the MDF is 1.8 and the peaking factor 

 

  7 | P a g e  



 
 

for the PHF is 3.6 to be conservative (see Calculations). The following equations were used for 
obtaining the MDF and PHF: 

MDF = 1.8 x ADF 

PHF = 3.6 x ADF 

Table 2 shows the flow rates to ERWWTF for current conditions and the estimate for 2045. 

 

Table 3.   Comparison of current and future flow rates. 

Flow 2014 Flow Rate 2045 Flow Rate 

Average Daily Flow 1.4 MGD 2.2 MGD 

Maximum Daily Flow 2.3 MGD 4.0 MGD 

Peak Hourly Flow 4.4 MGD 8.0 MGD 

 

For designing the headworks’ capacities, the current and projected flows calculated in Table 3 
were used. The new headworks configuration will be able to operate with the current and future 
flows as per the Proposal. The calculations for the expected flow rates in 2045 are included in 
Appendix C. 

Each of the three new screen channels will be designed to accommodate a flow of 4.0 MGD 
enabling a redundant channel to handle a MDF of 4.0 MGD on typical facility operations. A 
discussion about the process design will be presented under Section 3.4 Process Design. 

3.3     Hydraulic Capacity of Influent Pipe 
The influent sewer entering the facility must be checked to ensure that it can handle projected 
flows. The Manning Equation was used to calculate the hydraulic capacity of the pipe. Based on 
record drawings, the pipe is asbestos concrete, has a diameter of 24”, and was installed at a slope 
of 0.3%. The influent pipe, when it is near full, is estimated to have a maximum flow capacity of 
9.5 MGD with the existing conditions. The projected peak hourly flow in 2045 will be 8 MGD, 
which is within this parameter. The influent pipe will not be a limiting factor during the 30-year 
outlook. The calculations are included in Appendix C. 

  

 

  8 | P a g e  



 
 

3.4     Process Design 
With the current and future projected flow rates gathered, the general process design for the 
proposed headworks building was then evaluated. It is important to note that there were several 
factors that went into influencing the process design. As directly requested by the client, these 
factors included the need for a raw sewage flow measurement device, and the need for proper 
screening, grit removal and dewatering equipment. Some of the more obvious factors also 
influencing the design included the location of the influent sewer pipe, the elevation profile of 
the proposed building location, and the space limitations.  

As mentioned in section 3.2, the current configuration of the facility’s headworks is both 